TEST REPORT

Test Report No. 87.405.22.9255.01

Dated 2022-04-15

Applicant Haining Tiancheng Warp Knitting Fabric Co., Ltd
Address NO.11 Qingjian Road, Qingyun Town, Haining City, Zhejiang, China
Attn Yu Xinmei

Order No. TCH1088

Style No. A-CB4A4A4A

Season -

Manufacturer Haining Tiancheng Warp Knitting Fabric Co., Ltd
Buyer STAVORS CHATZIIOANNIDIS AND CO OE.
Country of Origin HAINING

Goods Export to GREECE

Care Label Provided

Receipt Date of Sample Received on 2022-04-08

Date of Testing From 2022-04-08 to 2022-04-14

Sample Submitted The Sample(s) Was (Were) Submitted by Applicant and Identified.
Test Result Refer to Next Page.
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Note: (1) The TUV SUD Certification and Testing (China) Co., Ltd. “General Terms & Conditions” applied.
Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single
examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production.

For further details, please see “Testing and certification regulation”, chapter A-3.4
For full Contents In Engﬂsh please visit: htfps://www. tuvsud cn/zh-cniresource/terms-and-conditions-—en

For full Contents in Traditional Chinese, please visit: nttps "\wm tuvsud com/zh tw:zems»and, X

(2) The results relate only to the Items tested.

(3) The test report shall not be reproduced except in full without the written approval of the laboratory.

(4) Disclaimer Measurement Uncertainty:

Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values vmhout any iderations of inti

Please note, every test method has a measurement uncertainty which has been evaluated by the | y ding to ISONIEC 17025 requirements.

By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail.

Off(iS) This report is for customer’s internal use and reference only, such as internal scientific research, education, quality control, product improvement.
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TEST REPORT

Test Report No. 87.405.22.9255.01
Dated 2022-04-15
Description of The Test Subject
Sample Description
A 100% Polyester flag fabric in white
B 100% Polyester flag fabric in dark yellow
C 100% Polyester flag fabric in royal
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TEST REPORT

Test Report No.
Dated

| Azo-Dyes Test

87.405.22.9255.01
2022-04-15

TEST RESULTS

EN 1SO 14362-1:2017- Textile materials
EN ISO 14362-3:2017- Textile materials (4-aminoazobenzene)
EN ISO 17234-1:2020 - for Leather

EN ISO 17234-2:2011 - for Leather (4-aminoazobenzene)

" Siser Liki GAB N Result [mg/kg] MDL B Geperal .
o ubstances Lis o. equiremen
A+B+C [malkg] [ma/kgl
1 4-Aminobiphenyl 92-67-1 ND 5 30
2 4,4'-Benzidine 92-87-5 ND 5 30
3 4-Chloro-2-methylaniline 95-69-2 ND 5 30
4 2-Naphthylamine 91-59-8 ND 5 30
5 o-Aminoazotoluene 97-56-3 ND 5 30
6 5-Nitro-o-toluidine 99-55-8 ND 5 30
7 4-Chloroaniline 106-47-8 ND 3 30
8 4-Methoxy-1,3-phenylenediamine 615-054 ND 5 30
9 Bis-(4-aminophenyl)methane 101-77-9 ND 5 30
10 | 3,3"-Dichlorobenzidine 91-94-1 ND 5 30
11 | 3,3-Dimethoxybenzidine 119-90-4 ND 5 30
12 | o-tolidine 119-93-7 ND 5 30
3,3-Dimethyl-4,4'- 838-88-0
13 diaminadiphenylmethane ND 5 0
14 | 2-Methoxy-5-methylaniline 120-71-8 ND 5 30
15 | 4,4'-Methylene bis(o-chloroaniline) | 101-14-4 ND 5 30
16 | 4,4-Oxydianiline 101-80-4 ND 5 30
17 | 4,4"-Thiodianiline 139-65-1 ND 5 30
18 | o-toluidine 95-53-4 ND 5 30
19 | 2,4-Diaminotoluene 95-80-7 ND 5 30
20 | 2,4,5-Trimethylaniline 137-17-7 ND 5 30
21 | o-Anisidine 90-04-0 ND 5 30
22 | 4-Amino-azobenzene 60-09-3 ND 5 30
23 | 2,4-Dimethylaniline 95-68-1 ND 5 30
24 | 2,6-Dimethylaniline 87-62-7 ND 5 30
Test Method - EN ISO 14362-1:2017
Conclusion - PASS

Remarks: MDL = Method detection limit
ND = not detected (Less than MDL)
mg/kg = milligram per kilogram
Test was conducted on composite of random parts of the item as per client’s request and the
test result is the overall result.
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-End of The Test Report-
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